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Band Edge and Spurious Emission
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< HR 8Mbps > Channel 39
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< HR 8Mbps

> Channel 76

100kHz PSD reference Level Plot

High Channel Plot
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~26.7C
Relative Humidity : |62.3~67.1%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB1
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EUT Information

Report NO : 380307
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
° T CISPR22-A A F
= 504+ “ini - PR s e e e
© end e e H
2 4
3
404
*
ol ® ¢ e
20+ ¢ ¢
10T
0 } } } +— } } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.154000 27.93 55.78 27.85 | L1 OFF 19.9
0.154000 36.38 65.78 29.40 | L1 OFF 19.9
0.186000 22.66 54.21 3155 | L1 OFF 19.9
0.186000 32.02 64.21 3219 | L1 OFF 19.9
0.370000 27.81 48.50 20.69 | L1 OFF 19.9
0.370000 31.87 58.50 26.63 | L1 OFF 19.9
0.418000 15.58 47.49 3191 | L1 OFF 20.0
0.418000 20.65 57.49 36.84 | L1 OFF 20.0
0.506000 25.51 46.00 20.49 | L1 OFF 20.0
0.506000 31.94 56.00 24.06 | L1 OFF 20.0
0.894000 22.20 46.00 23.80 | L1 OFF 20.0
0.894000 31.25 56.00 2475 | L1 OFF 20.0
1.454000 19.14 46.00 26.86 | L1 OFF 20.0
1.454000 33.87 56.00 2213 | L1 OFF 20.0
13.566000 17.05 50.00 3295 | L1 OFF 20.1
13.566000 22.25 60.00 37.75 | L1 OFF 20.1




EUT Information

Report NO : 380307
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
0T
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>
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40;
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201
101
0 } —t———— } ——— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuVv) | (dB) (dB)
0.158000 24.50 55.57 31.07 | N OFF 19.9
0.158000 34.36 65.57 31.21 | N OFF 19.9
0.430000 25.90 47.25 2135 | N OFF 20.0
0.430000 29.60 57.25 27.65 | N OFF 20.0
0.462000 19.61 46.66 27.05 | N OFF 20.0
0.462000 29.31 56.66 27.35 | N OFF 20.0
0.478000 23.57 46.37 22.80 | N OFF 20.0
0.478000 31.19 56.37 25.18 | N OFF 20.0
1.394000 17.79 46.00 28.21 | N OFF 20.0
1.394000 31.80 56.00 2420 | N OFF 20.0
2.918000 21.73 46.00 2427 | N OFF 20.0
2.918000 26.65 56.00 29.35 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

Appendix C. Radiated Spurious Emission

Temperature : 21.0~26.0°C
Test Engineer : Bigshow Wang, Quentin Liu, and Danel Lee
Relative Humidity : 45~60%
<1Mbps>
<Ant.3>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.52 50.67 -23.33 74 44.54 27.38 1552 | 36.77 118 265 P H
2389.968 41.8 -12.2 54 35.66 27.38 1553 | 36.77 118 265 A H
* 2402 115.06 - - 108.88 27.41 1554 | 36.77 118 265 P H
* 2402 114.47 - - 108.29 27.41 1554 | 36.77 118 265 A H
BLE
H
CH 00
2386.092 51.19 -22.81 74 45.07 27.37 1552 | 36.77 | 375 302 P \Y
2402MHz
2389.56 40.98 -13.02 54 34.84 27.38 1553 | 36.77 | 375 302 A \%
* 2402 113.28 - - 107.1 27.41 1554 | 36.77 | 375 302 P \%
* 2402 112.75 - - 106.57 27.41 1554 | 36.77 | 375 302 A \Y
\%
2320.92 50.4 -23.6 74 44.51 27.24 1543 | 36.78 | 100 264 P H
2388.54 40.69 -13.31 54 34.56 27.38 1552 | 36.77 100 264 A H
* 2440 114.58 - - 108.2 27.56 1559 | 36.77 100 264 P H
* 2440 114.01 - - 107.63 27.56 1559 | 36.77 100 264 A H
2497.83 51.2 -22.8 74 44.53 27.79 15.65 | 36.77 100 264 P H
BLE
2485.93 41.65 -12.35 54 35.04 27.74 15.64 36.77 100 264 A H
CH 19
23723 50.68 -23.32 74 44.62 27.34 15.5 36.78 | 362 302 P \%
2440MHz
2333.94 40.79 -13.21 54 34.85 27.27 1545 | 36.78 | 362 302 A \%
* 2440 113.43 - - 107.05 27.56 1559 | 36.77 | 362 302 P \%
* 2440 112.85 - - 106.47 27.56 1559 | 36.77 | 362 302 A \%
2491.74 51.03 -22.97 74 44.38 27.77 15.65 36.77 362 302 P \%
2484.04 41.2 -12.8 54 34.59 27.74 15.64 | 36.77 | 362 302 A \%
TEL : 886-3-327-0868 Page Number : C1 of C50

FAX : 886-3-327-0855
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Report No. : FR380307B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 114.72 - - 108.14 27.72 15.63 | 36.77 120 264 P H
* 2480 114.06 - - 107.48 27.72 15.63 | 36.77 120 264 A H
2484.01 55.85 -18.15 74 49.24 27.74 15.64 | 36.77 120 264 P H
2483.5 47.02 -6.98 54 40.42 27.73 15.64 | 36.77 120 264 A H
H
BLE
H
CH 39
* 2480 114.79 - - 108.21 27.72 15.63 | 36.77 | 400 301 P \%
2480MHz
* 2480 114.09 - - 107.51 27.72 15.63 | 36.77 | 400 301 A \%
2483.5 55.46 -18.54 74 48.86 27.73 15.64 | 36.77 | 400 301 P \%
2483.65 46.95 -7.05 54 40.35 27.73 15.64 | 36.77 | 400 301 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C50
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Report No. : FR380307B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 39.33 -34.67 74 56.48 32.12 8.49 57.76 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 40 -34 74 57.15 32.12 8.49 57.76 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C3 of C50
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FCC RADIO TEST REPORT

Report No. : FR380307B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4880 39.94 -34.06 74 56.58 32.58 8.56 57.78 - - P H

7320 5291 |-21.09 74 64.55 36.68 10.34 | 58.66 | 100 | 210 P | H

7320 46.74 -7.26 54 58.38 36.68 10.34 58.66 100 210 A H

H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 40.25 |-33.75 74 56.89 32.58 8.56 57.78 - - P |V
2440MHz

7320 52.98 |-21.02 74 64.62 36.68 10.34 | 58.66 | 100 | 256 \

7320 47.42 -6.58 54 59.06 36.68 10.34 | 5866 | 100 | 256 | A | V

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C4 of C50
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BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 41.2 -32.8 74 57.36 33 8.63 57.79 - - P H
7440 54.43 -19.57 74 66.59 36.12 10.47 | 58.75 | 101 200 P H
7440 49.55 -4.45 54 61.71 36.12 10.47 | 58.75 | 101 200 A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 41.58 -32.42 74 57.74 33 8.63 57.79 - - P \%
2480MHz
7440 54.77 -19.23 74 66.93 36.12 1047 | 58.75 | 101 256 \%
7440 49.3 -4.7 54 61.46 36.12 10.47 | 58.75 | 101 256 A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C5 of C50
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<Ant.4>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2387.214 50.55 -23.45 74 44.43 27.37 15.52 36.77 366 87 P H
2389.356 40.82 -13.18 54 34.68 27.38 15.53 36.77 366 87 A H
* 2402 113.21 - - 107.03 27.41 15.54 36.77 366 87 P H
* 2402 112.59 - - 106.41 27.41 15.54 36.77 366 87 A H
H

BLE
H

CH 00
2376.3 50.11 -23.89 74 44.02 27.35 15.51 36.77 334 279 P \%

2402MHz

2383.236 40.95 -13.05 54 34.83 27.37 1552 | 36.77 | 334 | 279 A |V
* 2402 108.52 - - 102.34 27.41 15.54 36.77 334 279 P \%
* 2402 107.91 - - 101.73 27.41 15.54 36.77 334 279 A \%
\%
Vv
2360.4 50.07 -23.93 74 44.04 27.32 15.49 36.78 243 87 P H
2328.34 40.86 -13.14 54 34.94 27.26 15.44 36.78 243 87 A H
* 2440 114.58 - - 108.2 27.56 15.59 36.77 243 87 P H
* 2440 114.05 - - 107.67 27.56 15.59 36.77 243 87 A H
2484.18 51.36 -22.64 74 44.75 27.74 15.64 36.77 243 87 P H

BLE
2489.64 41.3 -12.7 54 34.67 27.76 15.64 36.77 243 87 A H

CH 19
2358.86 50.25 -23.75 74 44.23 27.32 15.48 36.78 325 282 P Vv

2440MHz
2369.22 40.7 -13.3 54 34.64 27.34 15.5 36.78 325 282 A \%
* 2440 109.13 - - 102.75 27.56 15.59 36.77 325 282 P \%
* 2440 108.53 - - 102.15 27.56 15.59 36.77 325 282 A \%
2486.21 50.36 -23.64 74 43.75 27.74 15.64 36.77 325 282 P \%
2499.72 41.13 -12.87 54 34.45 27.8 15.65 36.77 325 282 A \%
TEL : 886-3-327-0868 Page Number : C6 of C50
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BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 115.96 - - 109.38 27.72 15.63 | 36.77 | 301 85 P H
* 2480 115.36 - - 108.78 27.72 15.63 | 36.77 | 301 85 A H
2483.59 57.26 -16.74 74 50.66 27.73 15.64 | 36.77 | 301 85 P H
2483.56 48.98 -5.02 54 42.38 27.73 15.64 | 36.77 | 301 85 A H
H
BLE
H
CH 39
* 2480 109.64 - - 103.06 27.72 15.63 | 36.77 | 364 286 P \%
2480MHz
* 2480 109.04 - - 102.46 27.72 15.63 | 36.77 | 364 286 A \%
2483.92 54.02 -19.98 74 47.41 27.74 15.64 | 36.77 | 364 286 P \%
2483.5 44.73 -9.27 54 38.13 27.73 15.64 | 36.77 | 364 286 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C50
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2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 42.56 -31.44 74 59.71 32.12 8.49 57.76 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 40.86 -33.14 74 58.01 32.12 8.49 57.76 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)

4880 39.88 -34.12 74 56.52 32.58 8.56 57.78 - - P H

7320 44.3 -29.7 74 55.94 36.68 10.34 | 58.66 - - P | H

H

H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 40 -34 74 56.64 32.58 8.56 57.78 - - P |V
2440MHz

7320 43.48 |-30.52 74 55.12 36.68 10.34 | 58.66 - - P |V

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y
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BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 39.52 -34.48 74 55.68 33 8.63 57.79 - - P H
7440 42.23 -31.77 74 54.39 36.12 10.47 | 58.75 - - P H
H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 40.58 -33.42 74 56.74 33 8.63 57.79 - - P \%
2480MHz
7440 41.53 -32.47 74 53.69 36.12 10.47 | 58.75 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<2Mbps>
<Ant.3>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2324.385 50.62 -23.38 74 44,71 27.25 15.44 | 36.78 | 335 | 230 P H
2389.905 40.51 -13.49 54 34.37 27.38 15,53 | 36.77 | 335 | 230 A H
* 2402 112.61 - - 106.43 27.41 15.54 36.77 335 230 P H
* 2402 110.98 - - 104.8 27.41 15.54 36.77 335 230 A H
H
BLE
H
CH 00
2389.38 50.54 -23.46 74 44.4 27.38 15.53 36.77 100 244 P \%
2402MHz
2390 41.05 -12.95 54 34.91 27.38 15.53 36.77 100 244 A \%
* 2402 114.44 - - 108.26 27.41 15.54 36.77 100 244 P \%
* 2402 112.75 - - 106.57 27.41 15.54 36.77 100 244 A \Y
\%
\Y,
2312.38 50.26 -23.74 74 44.4 27.22 15.42 36.78 323 222 P H
2388.96 40.7 -13.3 54 34.56 27.38 15.53 36.77 323 222 A H
* 2440 112.47 - - 106.09 27.56 15.59 36.77 323 222 P H
* 2440 110.95 - - 104.57 27.56 15.59 36.77 323 222 A H
2488.52 50.48 -23.52 74 43.86 27.75 15.64 36.77 323 222 P H
BLE
2489.15 41.17 -12.83 54 34.54 27.76 15.64 36.77 323 222 A H
CH19
2340.8 50.51 -23.49 74 44.55 27.28 15.46 36.78 100 246 P \Y,
2440MHz
2387.14 40.74 -13.26 54 34.62 27.37 15.52 36.77 100 246 A \Y
* 2440 114.62 - - 108.24 27.56 15.59 36.77 100 246 P \%
* 2440 113.13 - - 106.75 27.56 15.59 36.77 100 246 A \%
2485.3 51.88 -22.12 74 45.27 27.74 15.64 36.77 100 246 P \Y
2486.28 41.24 -12.76 54 34.62 27.75 15.64 36.77 100 246 A \%
TEL : 886-3-327-0868 Page Number : C11 of C50
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samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 114.18 - - 107.6 27.72 15.63 | 36.77 | 355 223 P H
* 2480 112.15 - - 105.57 27.72 15.63 | 36.77 | 355 223 A H
2483.5 55.96 -18.04 74 49.36 27.73 15.64 | 36.77 | 355 223 P H
2483.5 47.89 -6.11 54 41.29 27.73 15.64 | 36.77 | 355 223 A H
H
BLE
H
CH 39
* 2480 114.36 - - 107.78 27.72 15.63 | 36.77 100 237 P \%
2480MHz
* 2480 112.68 - - 106.1 27.72 15.63 | 36.77 100 237 A \%
2483.59 56.87 -17.13 74 50.27 27.73 15.64 | 36.77 100 237 P \%
2483.5 47.75 -6.25 54 41.15 27.73 15.64 | 36.77 100 237 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C12 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)

4804 40.7 -33.3 74 57.85 32.12 8.49 57.76 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 39.54 -34.46 74 56.69 32.12 8.49 57.76 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C13 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4880 49.51 -24.49 74 66.15 32.58 8.56 57.78 328 332 P H

4880 4295 |-11.05 54 59.59 32.58 8.56 57.78 | 328 | 332 | A | H

7320 53.92 -20.08 74 65.56 36.68 10.34 58.66 104 2 P H

7320 46.75 -7.25 54 58.39 36.68 10.34 58.66 104 2 A H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 41.72 -32.28 74 58.36 32.58 8.56 57.78 - - P \%
2440MHz

7320 52.83 |-21.17 74 64.47 36.68 10.34 | 58.66 | 100 | 215 \

7320 44.92 -9.08 54 56.56 36.68 10.34 | 5866 | 100 | 215 | A | V

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C14 of C50
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 50.18 -23.82 74 66.34 33 8.63 57.79 | 303 328 P H
4960 43.95 -10.05 54 60.11 33 8.63 57.79 | 303 328 A H
7440 49.3 -24.7 74 61.46 36.12 10.47 | 58.75 | 101 334 P H
7440 40.85 -13.15 54 53.01 36.12 10.47 | 58.75 | 101 334 A H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 39.98 -34.02 74 56.14 33 8.63 57.79 - - P \%
2480MHz
7440 50.05 -23.95 74 62.21 36.12 10.47 | 58.75 | 100 333 \%
7440 40.82 -13.18 54 52.98 36.12 10.47 | 58.75 | 100 333 A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C15 of C50
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

Emission above 18GHz

2.4GHz BLE (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24174 43.31 -30.69 74 60.58 38.94 -2.55 | 53.66 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BLE
24327 43.28 -30.72 74 60.33 39.01 -2.52 53.54 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C16 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.18 24.4 -15.6 40 317 24.37 0.72 32.39 - - P H
53.58 25.13 -14.87 40 43.81 12.81 0.96 32.45 - - P H
58.8 25.1 -14.9 40 44.74 11.76 1.03 32.43 - - P H
87.96 24.35 -15.65 40 41.03 14.48 1.25 3241 - - P H
842.79 31.08 -14.92 46 30.62 28.85 3.46 31.85 - - P H
955.76 3299 |-13.01 46 29.44 30.76 3.76 30.97 - - P H
H
H
H
H
H

2.4GHz
H

BLE
L 30.18 33.13 -6.87 40 40.43 24.37 0.72 32.39 - - P \%
40.98 31.15 -8.85 40 43.66 19.09 0.83 32.43 - - P |V
53.04 31.97 -8.03 40 50.5 12.97 0.95 32.45 - - P \%
58.62 33.79 -6.21 40 53.41 11.79 1.03 32.44 - - P \%
856.22 31.78 -14.22 46 30.96 29.11 3.48 31.77 - - P Vv
948.65 32.48 -13.52 46 29.29 30.46 3.75 31.02 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<Ant.4>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2326.275 49.99 -24.01 74 44.08 27.25 15.44 | 36.78 | 252 88 P H
2389.38 40.07 -13.93 54 33.93 27.38 15.53 36.77 252 88 A H
* 2402 113.96 - - 107.78 27.41 15.54 36.77 252 88 P H
* 2402 112.4 - - 106.22 27.41 15.54 36.77 252 88 A H
H

BLE
H

CH 00
2354.1 50.38 -23.62 74 44.37 27.31 15.48 36.78 291 280 P \%

2402MHz

2389.59 40.05 -13.95 54 33.91 27.38 1553 | 36.77 | 291 | 280 A |V
* 2402 107.44 - - 101.26 27.41 15.54 36.77 291 280 P \%
* 2402 105.87 - - 99.69 27.41 15.54 36.77 291 280 A \%
\%
Vv
2384.196 51.02 -22.98 74 44.9 27.37 15.52 36.77 280 91 P H
2336.082 39.99 -14.01 54 34.05 27.27 15.45 36.78 280 91 A H
* 2440 115.17 - - 108.79 27.56 15.59 36.77 280 91 P H
* 2440 113.58 - - 107.2 27.56 15.59 36.77 280 91 A H
2498.11 50.8 -23.2 74 44.13 27.79 15.65 36.77 280 91 P H

BLE
2490.19 40.66 -13.34 54 34.03 27.76 15.64 36.77 280 91 A H

CH 19
2331.546 50.45 -23.55 74 44.52 27.26 15.45 36.78 327 281 P Vv

2440MHz
2386.14 40.07 -13.93 54 33.95 27.37 15.52 36.77 327 281 A \%
* 2440 109.39 - - 103.01 27.56 15.59 36.77 327 281 P \%
* 2440 107.51 - - 101.13 27.56 15.59 36.77 327 281 A \%
2488.48 50.62 -23.38 74 44 27.75 15.64 36.77 327 281 P \%
2486.68 40.57 -13.43 54 33.95 27.75 15.64 36.77 327 281 A \%
TEL : 886-3-327-0868 Page Number : C18 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 115.85 - - 109.27 27.72 15.63 | 36.77 100 97 P H
* 2480 114.19 - - 107.61 27.72 15.63 | 36.77 100 97 A H
2483.56 60.26 -13.74 74 53.66 27.73 15.64 | 36.77 100 97 P H
2483.5 51.84 -2.16 54 45.24 27.73 15.64 | 36.77 100 97 A H
H
BLE
H
CH 39
* 2480 111.46 - - 104.88 27.72 15.63 | 36.77 | 400 285 P \%
2480MHz
* 2480 109.8 - - 103.22 27.72 15.63 | 36.77 | 400 285 A \%
2483.5 56.38 -17.62 74 49.78 27.73 15.64 | 36.77 | 400 285 P \%
2483.5 47.8 -6.2 54 41.2 27.73 15.64 | 36.77 | 400 285 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 40.32 -33.68 74 57.47 32.12 8.49 57.76 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 40.81 -33.19 74 57.96 32.12 8.49 57.76 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C20 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4880 39.62 -34.38 74 56.26 32.58 8.56 57.78 - - P H

7320 43.18 |-30.82 74 54.82 36.68 10.34 | 58.66 - - P | H

H

H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 39.35 | -34.65 74 55.99 32.58 8.56 57.78 - - P |V
2440MHz

7320 43.31 |-30.69 74 54.95 36.68 10.34 | 58.66 - - P |V

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number 1 C21 of C50
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 40.8 -33.2 74 56.96 33 8.63 57.79 - - P H
7440 42.22 -31.78 74 54.38 36.12 10.47 | 58.75 - - P H
H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 40.67 -33.33 74 56.83 33 8.63 57.79 - - P \%
2480MHz
7440 42.39 -31.61 74 54.55 36.12 10.47 | 58.75 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C22 of C50
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

Emission above 18GHz

2.4GHz BLE (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
23580 43.18 -30.82 74 60.69 39.1 -2.64 | 53.97 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BLE
23661 43.1 -30.9 74 60.57 39.1 -2.63 53.94 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C23 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.54 23.23 | -16.77 40 30.61 24.29 0.72 32.39 - - P H
52.86 25.5 -14.5 40 43.95 13.05 0.95 32.45 - - P H
58.26 26.84 |-13.16 40 46.4 11.86 1.02 32.44 - - P H
87.6 245 -15.5 40 41.23 14.43 1.25 3241 - - P H
851.48 31.47 -14.53 46 30.81 28.99 3.47 31.8 - - P H
951.02 333 -12.7 46 29.99 30.56 3.75 31 - - P H
H
H
H
H
H

2.4GHz
H

BLE
L 30 32.35 -7.65 40 39.61 24.41 0.72 32.39 - - P \%
39.36 28.78 -11.22 40 40.41 19.98 0.81 32.42 - - P Vv
53.04 31.76 -8.24 40 50.29 12.97 0.95 32.45 - - P \%
58.8 30.92 -9.08 40 50.56 11.76 1.03 32.43 - - P \%
862.54 31.17 -14.83 46 30.32 29.06 3.51 31.72 - - P \Y,
934.43 32.21 -13.79 46 30.02 29.63 3.71 31.15 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<HR 4Mbps>
<Ant.3>
2.4GHz 2400~2483.5MHz
BT HR (Band Edge @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2388.12 50.53 -23.47 74 44.4 27.38 15.52 36.77 177 258 P H
2390 40.89 -13.11 54 34.75 27.38 15.53 36.77 177 258 A H
* 2404 112.79 - - 106.6 27.42 15.54 36.77 177 258 P H
* 2404 110.1 - - 103.91 27.42 15.54 36.77 177 258 A H
H
BT HR
H
CH 02
2381.295 49.83 -24.17 74 43.73 27.36 1551 36.77 298 277 P \%
2404MHz
2389.905 39.85 -14.15 54 33.71 27.38 15.53 | 36.77 | 298 | 277 A |V
* 2404 107.15 - - 100.96 27.42 15.54 36.77 298 277 P \%
* 2404 104.88 - - 98.69 27.42 15.54 36.77 298 277 A \Y
\%
\Y,
2371.722 50.28 -23.72 74 44.22 27.34 155 36.78 164 210 P H
2389.542 39.71 -14.29 54 33.57 27.38 15.53 36.77 164 210 A H
* 2441 113.32 - - 106.94 27.56 15.59 36.77 164 210 P H
* 2441 109.21 - - 102.83 27.56 15.59 36.77 164 210 A H
2488.21 50.83 -23.17 74 44.21 27.75 15.64 36.77 164 210 P H
BT HR
2484.25 40.37 -13.63 54 33.76 27.74 15.64 36.77 164 210 A H
CH 39
2322.15 50 -24 74 44.11 27.24 15.43 36.78 360 296 P \Y,
2441MHz
2383.062 39.47 -14.53 54 33.35 27.37 15.52 36.77 360 296 A \Y
* 2441 108.67 - - 102.29 27.56 15.59 36.77 360 296 P \%
* 2441 105.02 - - 98.64 27.56 15.59 36.77 360 296 A \%
2499.82 50.99 -23.01 74 44.31 27.8 15.65 36.77 360 296 P \Y
2484.34 40.13 -13.87 54 33.52 27.74 15.64 36.77 360 296 A \%
TEL : 886-3-327-0868 Page Number 1 C25 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2478 1135 - - 106.93 27.71 15.63 | 36.77 118 213 P H
* 2478 110.57 - - 104 27.71 15.63 | 36.77 118 213 A H
2483.53 55.62 -18.38 74 49.02 27.73 15.64 | 36.77 118 213 P H
2483.5 45.98 -8.02 54 39.38 27.73 15.64 | 36.77 118 213 A H
H

BT HR
H

CH 76
* 2478 111.18 - - 104.61 27.71 15.63 | 36.77 | 396 298 P \%

2478MHz
* 2478 107.72 - - 101.15 27.71 15.63 | 36.77 | 396 298 A \Y
2484.34 53.87 -20.13 74 47.26 27.74 15.64 | 36.77 | 396 298 P \%
2483.5 43.95 -10.05 54 37.35 27.73 15.64 | 36.77 | 396 298 A \%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C26 of C50

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR380307B

2.4GHz 2400~2483.5MHz
BT HR (Harmonic @ 3m)

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4808 40.13 -33.87 74 57.24 32.15 8.5 57.76 - - P H

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

BT HR
CH 02
4808 39.55 -34.45 74 56.66 32.15 8.5 57.76 - - P
2404MHz
TEL : 886-3-327-0868 Page Number 1 C27 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4882 39.39 -34.61 74 56.02 32.59 8.56 57.78 - - P H
7323 4417 |-29.83 74 55.82 36.66 10.35 | 58.66 - - P | H
H
H
H
H
H
H
H
H
H
BT HR
H
CH 39
4882 40.29 -33.71 74 56.92 32.59 8.56 57.78 - - P \%
2441MHz
7323 43.07 |-30.93 74 54.72 36.66 10.35 | 58.66 - - P |V
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\Y
TEL : 886-3-327-0868 Page Number : C28 of C50

FAX : 886-3-327-0855
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BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 40.17 -33.83 74 56.35 32.98 8.63 57.79 - - P H
7434 42.4 -31.6 74 54.55 36.13 10.47 | 58.75 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

BT HR
CH 76
4956 39.63 -34.37 74 55.81 32.98 8.63 57.79 - - P
2478MHz
7434 41.93 -32.07 74 54.08 36.13 10.47 | 58.75 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C29 of C50

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<Ant.4>
2.4GHz 2400~2483.5MHz
BT HR (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2380.14 49.95 -24.05 74 43.85 27.36 15.51 36.77 156 74 P H
2389.695 40.1 -13.9 54 33.96 27.38 15.53 36.77 156 74 A H
* 2404 113.75 - - 107.56 27.42 15.54 36.77 156 74 P H
* 2404 111.03 - - 104.84 27.42 15.54 36.77 156 74 A H
H

BT HR
H

CH 02
2337.825 49.68 -24.32 74 43.72 27.28 15.46 36.78 376 302 P \%

2404MHz

2389.065 39.53 -14.47 54 33.39 27.38 15.53 | 36.77 | 376 | 302 A |V
* 2404 105.92 - - 99.73 27.42 15.54 36.77 376 302 P \%
* 2404 103.08 - - 96.89 27.42 15.54 36.77 376 302 A \%
\%
Vv
2346.288 50.06 -23.94 74 44.08 27.29 15.47 36.78 138 69 P H
2388.894 39.6 -14.4 54 33.46 27.38 15.53 | 36.77 | 138 69 A H
* 2441 114.63 - - 108.25 27.56 15.59 36.77 138 69 P H
* 2441 111.26 - - 104.88 27.56 15.59 36.77 138 69 A H
2485.33 51.17 -22.83 74 44.56 27.74 15.64 36.77 138 69 P H

BT HR
2484.7 40.47 -13.53 54 33.86 27.74 15.64 36.77 138 69 A H

CH 39
2358.924 50.01 -23.99 74 43.99 27.32 15.48 | 36.78 | 369 | 302 P \Y

2441MHz
2378.04 39.54 -14.46 54 33.44 27.36 15.51 36.77 369 302 A \%
* 2441 105.8 - - 99.42 27.56 15.59 36.77 369 302 P \%
* 2441 102.11 - - 95.73 27.56 15.59 36.77 369 302 A \%
2494.96 50.72 -23.28 74 44.06 27.78 15.65 36.77 369 302 P \%
2493.07 40.06 -13.94 54 3341 27.77 15.65 36.77 369 302 A \%
TEL : 886-3-327-0868 Page Number : C30 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 114.4 - - 107.83 27.71 15.63 | 36.77 100 213 P H
* 2478 111.89 - - 105.32 27.71 15.63 | 36.77 100 213 A H
2483.92 56.72 -17.28 74 50.11 27.74 15.64 | 36.77 100 213 P H
2483.5 46.31 -7.69 54 39.71 27.73 15.64 | 36.77 100 213 A H
H
BT HR
H
CH 76
* 2478 108.72 - - 102.15 27.71 15.63 | 36.77 | 400 317 P \%
2478MHz
* 2478 105.42 - - 98.85 27.71 15.63 | 36.77 | 400 317 A \%
2486.62 52.64 -21.36 74 46.02 27.75 15.64 | 36.77 | 400 317 P \%
2483.68 42.64 -11.36 54 36.04 27.73 15.64 | 36.77 | 400 317 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C31 of C50

FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT HR (Harmonic @ 3m)

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4808 39.4 -34.6 74 56.51 32.15 8.5 57.76 - - P H

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

BT HR
CH 02
4808 39.12 -34.88 74 56.23 32.15 8.5 57.76 - - P
2404MHz
TEL : 886-3-327-0868 Page Number 1 C32 of C50

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR380307B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4882 39.24 -34.76 74 55.87 32.59 8.56 57.78 - - P H
7323 4281 |-31.19 74 54.46 36.66 10.35 | 58.66 - - P | H
H
H
H
H
H
H
H
H
H
BT HR
H
CH 39
4882 39.68 | -34.32 74 56.31 32.59 8.56 57.78 - - P |V
2441MHz
7323 43.65 |-30.35 74 55.3 36.66 10.35 | 58.66 - - P |V
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\Y
TEL : 886-3-327-0868 Page Number 1 C33 of C50

FAX : 886-3-327-0855
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BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 40 -34 74 56.18 32.98 8.63 57.79 - - P H
7434 41.89 -32.11 74 54.04 36.13 10.47 | 58.75 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

BT HR
CH 76
4956 39.04 -34.96 74 55.22 32.98 8.63 57.79 - - P
2478MHz
7434 41.79 -32.21 74 53.94 36.13 10.47 | 58.75 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C34 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<HR 8Mbps>
<Ant.3>
2.4GHz 2400~2483.5MHz
BT HR (Band Edge @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2389.695 52.16 -21.84 74 46.02 27.38 1553 | 36.77 | 100 | 213 P H
2390 42.87 -11.13 54 36.73 27.38 15.53 36.77 100 213 A H
* 2404 112.4 - - 106.21 27.42 15.54 36.77 100 213 P H
* 2404 107.14 - - 100.95 27.42 15.54 36.77 100 213 A H
H
BT HR
H
CH 02
2389.59 50.34 -23.66 74 44.2 27.38 15,53 | 36.77 | 385 | 300 P \Y
2404MHz
2390 41.11 -12.89 54 34.97 27.38 15.53 | 36.77 | 385 | 300 A |V
* 2404 107.4 - - 101.21 27.42 15.54 36.77 385 300 P \%
* 2404 102.28 - - 96.09 27.42 15.54 36.77 385 300 A \Y
\%
\Y,
2374.476 50.88 -23.12 74 44.8 27.35 1551 36.78 100 218 P H
2389.056 40.05 -13.95 54 33.91 27.38 15,53 | 36.77 | 100 | 218 A H
* 2441 111.45 - - 105.07 27.56 15.59 36.77 100 218 P H
* 2441 107.22 - - 100.84 27.56 15.59 36.77 100 218 A H
2485.24 50.98 -23.02 74 44.37 27.74 15.64 36.77 100 218 P H
BT HR
2483.53 40.75 -13.25 54 34.15 27.73 15.64 36.77 100 218 A H
CH 39
2380.794 50.58 -23.42 74 44.48 27.36 1551 36.77 363 283 P \Y,
2441MHz
2381.928 39.62 -14.38 54 33.51 27.36 15.52 36.77 363 283 A \Y
* 2441 108.73 - - 102.35 27.56 15.59 36.77 363 283 P \%
* 2441 102.94 - - 96.56 27.56 15.59 36.77 363 283 A \%
2483.89 51.13 -22.87 74 44.52 27.74 15.64 36.77 363 283 P \Y
2485.33 40.27 -13.73 54 33.66 27.74 15.64 36.77 363 283 A \%
TEL : 886-3-327-0868 Page Number : C35 of C50
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samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 110.24 - - 103.67 27.71 15.63 | 36.77 153 213 P H
* 2478 106.54 - - 99.97 27.71 15.63 | 36.77 153 213 A H
2483.92 63.1 -10.9 74 56.49 27.74 15.64 | 36.77 153 213 P H
2483.56 52.35 -1.65 54 45.75 27.73 15.64 | 36.77 153 213 A H
H
BT HR
H
CH 76
* 2478 108.72 - - 102.15 27.71 15.63 | 36.77 | 400 305 P \%
2478MHz
* 2478 104.66 - - 98.09 27.71 15.63 | 36.77 | 400 305 A \%
2484.04 61.49 -12.51 74 54.88 27.74 15.64 | 36.77 | 400 305 P \%
2483.5 51.13 -2.87 54 44.53 27.73 15.64 | 36.77 | 400 305 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C36 of C50

FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT HR (Harmonic @ 3m)

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4808 39.4 -34.6 74 56.51 32.15 8.5 57.76 - - P H

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

BT HR
CH 02
4808 39.44 -34.56 74 56.55 32.15 8.5 57.76 - - P
2404MHz
TEL : 886-3-327-0868 Page Number 1 C37 of C50

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR380307B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4882 39.44 -34.56 74 56.07 32.59 8.56 57.78 - - P H
7323 43.48 |-30.52 74 55.13 36.66 10.35 | 58.66 - - P | H
H
H
H
H
H
H
H
H
H
BT HR
H
CH 39
4882 39.51 -34.49 74 56.14 32.59 8.56 57.78 - - P \%
2441MHz
7323 43.39 |-30.61 74 55.04 36.66 10.35 | 58.66 - - P |V
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\Y
TEL : 886-3-327-0868 Page Number : C38 of C50

FAX : 886-3-327-0855
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 40.03 -33.97 74 56.21 32.98 8.63 57.79 - - P H
7434 42.22 -31.78 74 54.37 36.13 10.47 | 58.75 - - P H
H
H
H
H
H
H
H
H
H
BT HR
H
CH 76
4956 39.95 -34.05 74 56.13 32.98 8.63 57.79 - - P \%
2478MHz
7434 41.63 -32.37 74 53.78 36.13 10.47 | 58.75 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C39 of C50

FAX : 886-3-327-0855
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Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
23634 43.1 -30.9 74 60.58 39.1 -2.63 | 53.95 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BT
23652 43.59 -30.41 74 61.06 39.1 -2.63 53.94 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C40 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.18 24.45 -15.55 40 31.75 24.37 0.72 32.39 - - P H
52.86 25.18 -14.82 40 43.63 13.05 0.95 32.45 - - P H
58.98 26.3 -13.7 40 45.98 11.72 1.03 32.43 - - P H
97.32 2427 |-19.23 43.5 39.79 15.6 1.3 32.42 - - P H
874.39 31.1 -14.9 46 30.25 28.96 3.53 31.64 - - P H
953.39 32.73 |-13.27 46 29.29 30.66 3.76 30.98 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 30 29.82 -10.18 40 37.08 24.41 0.72 32.39 - - P \%
39.36 28.66 -11.34 40 40.29 19.98 0.81 32.42 - - P Vv
53.04 32.65 -7.35 40 51.18 12.97 0.95 32.45 - - P \%
59.16 32.87 -7.13 40 52.55 11.72 1.03 32.43 - - P \%
854.64 31.61 -14.39 46 30.84 29.07 3.48 31.78 - - P \Y,
939.96 33.36 -12.64 46 30.89 29.85 3.72 311 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C41 of C50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<Ant.4>
2.4GHz 2400~2483.5MHz
BT HR (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2382.24 50.28 -23.72 74 4417 27.36 15.52 | 36.77 | 249 96 P H
2390 41.3 -12.7 54 35.16 27.38 15.53 36.77 249 96 A H
* 2404 111.68 - - 105.49 27.42 15.54 36.77 249 96 P H
* 2404 107.26 - - 101.07 27.42 15.54 36.77 249 96 A H
H

BT HR
H

CH 02
2353.365 49.76 -24.24 74 43.75 27.31 15.48 36.78 296 271 P \%

2404MHz

2389.17 39.81 -14.19 54 33.67 27.38 1553 | 36.77 | 296 | 271 A |V
* 2404 103.74 - - 97.55 27.42 15.54 36.77 296 271 P \%
* 2404 98.47 - - 92.28 27.42 15.54 36.77 296 271 A \%
\%
Vv
2344.83 51.48 -22.52 74 45.5 27.29 15.47 36.78 241 98 P H
2389.218 39.83 -14.17 54 33.69 27.38 15.53 36.77 241 98 A H
* 2441 111.56 - - 105.18 27.56 15.59 36.77 241 98 P H
* 2441 106.27 - - 99.89 27.56 15.59 36.77 241 98 A H
2486.95 50.92 -23.08 74 44.3 27.75 15.64 36.77 241 98 P H

BT HR
2488.48 40.45 -13.55 54 33.83 27.75 15.64 36.77 241 98 A H

CH 39
2388.57 49.95 -24.05 74 43.82 27.38 15.52 36.77 285 271 P Vv

2441MHz
2389.056 39.73 -14.27 54 33.59 27.38 15.53 36.77 285 271 A \%
* 2441 105.38 - - 99 27.56 15.59 36.77 285 271 P \%
* 2441 99.73 - - 93.35 27.56 15.59 36.77 285 271 A \%
2489.11 50.79 -23.21 74 44.16 27.76 15.64 36.77 285 271 P \%
2495.23 40.43 -13.57 54 33.77 27.78 15.65 36.77 285 271 A \%
TEL : 886-3-327-0868 Page Number : C42 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2478 110.16 - - 103.59 27.71 15.63 | 36.77 100 78 P H
* 2478 106.31 - - 99.74 27.71 15.63 | 36.77 100 78 A H
2483.98 62.37 -11.63 74 55.76 27.74 15.64 | 36.77 100 78 P H
2483.53 51.74 -2.26 54 45.14 27.73 15.64 | 36.77 100 78 A H
H

BT HR
H

CH 76
* 2478 105.06 - - 98.49 27.71 15.63 | 36.77 | 400 299 P \%

2478MHz
* 2478 100.95 - - 94.38 27.71 15.63 | 36.77 | 400 299 A \%
2483.86 57.9 -16.1 74 51.29 27.74 15.64 | 36.77 | 400 299 P \%
2483.53 47.61 -6.39 54 41.01 27.73 15.64 | 36.77 | 400 299 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C43 of C50

FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT HR (Harmonic @ 3m)

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4808 39.41 -34.59 74 56.52 32.15 8.5 57.76 - - P H

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

BT HR
CH 02
4808 39.09 -34.91 74 56.2 32.15 8.5 57.76 - - P
2404MHz
TEL : 886-3-327-0868 Page Number : C44 of C50

FAX : 886-3-327-0855
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Report No. : FR380307B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4882 39.15 -34.85 74 55.78 32.59 8.56 57.78 - - P H
7323 43.98 | -30.02 74 55.63 36.66 10.35 | 58.66 - - P | H
H
H
H
H
H
H
H
H
H
BT HR
H
CH 39
4882 40.08 -33.92 74 56.71 32.59 8.56 57.78 - - P \%
2441MHz
7323 43.01 |-30.99 74 54.66 36.66 10.35 | 58.66 - - P |V
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\Y
TEL : 886-3-327-0868 Page Number 1 C45 of C50

FAX : 886-3-327-0855
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 39.85 -34.15 74 56.03 32.98 8.63 57.79 - - P H
7434 41.24 -32.76 74 53.39 36.13 10.47 | 58.75 - - P H
H
H
H
H
H
H
H
H
H
BT HR
H
CH 76
4956 40.41 -33.59 74 56.59 32.98 8.63 57.79 - - P \%
2478MHz
7434 40.92 -33.08 74 53.07 36.13 10.47 | 58.75 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C46 of C50
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Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
23607 43.25 -30.75 74 60.75 39.1 -2.64 | 53.96 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BT
23643 43.44 -30.56 74 60.91 39.1 -2.63 53.94 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C47 of C50

FAX : 886-3-327-0855
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Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.18 234 -16.6 40 30.7 24.37 0.72 32.39 - - P H
52.86 25.29 -14.71 40 43.74 13.05 0.95 32.45 - - P H
58.98 28.05 -11.95 40 47.73 11.72 1.03 32.43 - - P H
87.78 24.9 -15.1 40 41.61 14.45 1.25 3241 - - P H
759.84 29.91 -16.09 46 30.67 28.12 3.31 32.19 - - P H
896.51 32.69 |-13.31 46 31.8 28.77 3.6 31.48 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 30 29.41 -10.59 40 36.67 24.41 0.72 32.39 - - P \%
39.18 29.28 -10.72 40 40.82 20.07 0.81 32.42 - - P Vv
534 32.19 -7.81 40 50.82 12.86 0.96 32.45 - - P \%
58.8 30.73 -9.27 40 50.37 11.76 1.03 32.43 - - P \%
861.75 31.05 -14.95 46 30.19 29.08 3.51 31.73 - - P \Y,
956.55 34.48 -11.52 46 30.89 30.79 3.76 30.96 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C49 of C50
FAX : 886-3-327-0855
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Report No. : FR380307B

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
BLE 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 00
2402MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C50 of C50
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.0~26.0°C
Test Engineer : Bigshow Wang, Quentin Liu, and Danel Lee
Relative Humidity : 45~60%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : D1 of D121

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<1Mbps>
<Ant.3>

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE CHOO 2402MHz
Horizontal Fundamental

a0

wd

£00) 200 PEAK 74,

wd

50. o e, 50,00

Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL

oA TOO000k s VoW S 000Ks s St Rk TO00000k S VoW 200 b00KsH Mty
Peak
00
wd
wd
ad R - =
wd
oy oy st
Site 1 03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:2.700KHz SWT:Auto RBW:1000.000KHz VBW:2.700KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2 of D121
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FCC RADIO TEST REPORT

Report

No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Vertical Fundamental
i
: SR
50.) i 50.0|_q bnns it
s
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO 00D 000K2 VoW SO0 Co0Ks s WA RO T000 000K VoW 2003 000K6 1 SWTALT0
Peak
s00) 600 VG 54
e B e H e e e S e
s
Site :03CHI5-HY Site 2 03CHI5-HY
ROWELOTH 000Kz VoW 1001y STt v RA
Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal

Fundamental

Avg.

"
00 00l PEAK 74
- : S0 A
"
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
" o
- | P S S N A A DU e |
s
Site 1 03CHI5-HY Site 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
G0 SsoaR s

RBW:1000.000KHzZ VBW:2.700KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2023.08.16.

PEAK_BE 74

250, 2460, 2470,
Frequency (MHz)
+03CHI5-HY

+PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2480, 250, 2500

Left blank

Avg.

1 (@BuVim)

Date: 20230816

100]

I

i

i — ‘

AVG_BE 54|

2430

Site
Condition

2840,

2450, 2860, 2470, 2450, 2450,
Frequency (MiHz)

+03CHIS-HY

: AV6_BE_54 3m 91200_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

o

s

500 0.0 iAo R A AS

o

ite :03CHI5-HY 03CHI5-HY

Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL

RO T005000R 1 VoW Sec0 00es WAL Ao To000onks s Vo300 00061z SMT At
Peak
50.0] _,’JJ 50.0|
0.0 T e

s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2023.08.16.

PEAK_BE 74

250, 2460, 2470,
Frequency (MHz)
+03CHI5-HY

+PEAK_BE_74 3m 9120b_02294_230630 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2480, 250, 250

Left blank

Avg.

1 (@BuVim)

Date: 20230816

i

ESits

AVG_BE 54|

2430

Site
Condition

2840,

2450, 2 2470, 2450, 2450,
h2)

0.
Frequency (M

+03CHIS-HY
* AV6_BE_54 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal Fundamental

Date: 2023.08.16.

A (@BuVim)

ovel (dBuVim) Date: 2023.08-16

w0 / e g senc
709

50.gfumomst et ™ NP DU | 000t e i A bt i bihestrat st )
o
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RO T005000R 1 VoW Sec0 00es St Ao To00 000k Vo300 0008tz Sty
Peak
o) 7 \ A BE 54 s0q
tnn"'_‘”/\/ \HW 00 e T ]
s
Site :03CHI5-HY Site 2 03CHI5-HY
RO OOORs BT gG0Rs b SArTAt

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D8 of D121
FAX : 886-3-327-0855
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Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Vertical

Fundamental

A (@BuVim)

Date: 2023.08.16.

Avg.

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

- ot 202845
w0 w0
w0 . .
o nd
10 w0
a0 / \ s
w00 AR PCEET 209 P
9 \ 700
00 o0d
WNN/"‘/ \"“"'\»
o SUUSURLNN O AU U A N o R R S
P o
09 s0q
0 00
100 100
T LT T e T T T T T e
Feancy i Heasncy i
ite :03CH15-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL
RBWI000.000KHz VBW-3000.000KHz SWTAuto RBW:I000000KHz VBW3000000KHz SWTAuto
o 20230845 - ot 2020845
w0 w0
10 - .
g ~ g
w0 \ 10
w0 \ s0d
w04 w0d
609 AVG e 54| e G 54
500 ALt 504
S A O S S A VAN SN O B i -
oo P
300 500
) 200
100 100
oz TS 2T T T A s e T T e s T 70 L T/ - - e Y
Py e Hoasncy i
Site :03CHI5-HY Site. :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO0 2402MHz

Horizontal Vertical

1 (@Buvim) Date: 20230817

et amavmy bates 0230817
1300 1300

1200 1200

09 109

1000 1000

%0 o

209 PEAK 74 809 PERK 74
7od 709

Y o 00 e
500 e ——— 500 e ——

e R N N

400 oo 400w et

200 300

200 209

100 100

o0 o o00.iooss, 100, FawGG o006, 7000 w0 oo wage oo, Taoo0. T T000. T
Hoauency iz Heduency ()

Site :03CH15-HY Site :03CHI5-HY
Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL

Condition PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal Vertical

1 (@Buvim) Date: 20230817 1 (@Buvim) Date: 20230817
1300 1300
1200 1200
02| 00|
1000 1000
90| 900
00 800
70.0) 700)
604 AVG[54 600 VG5
500] 50|
400)
300] 300]
200) 200)
100] 100]
14470 14473, 14475, 14477, 14479, 14451, 14453, 14485, 14437, 14409, 14491, 14493, 14495, 14497, 14500 14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Hz) Frequency (Mz)
site $03CHIS-HY site $03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 VERTICAL
el (dBuVim) Date: 2023.08-17 A (@Buvim) Date: 2023.08-17
1300 1300
1200 1200
00| 00|
1000 1000
90| 90|
s00) s00)
00| 00|
o0 e o0 e
50.0] 50.0)
P R e IR e =SS N wodl T e e T e
300] 300]
200 200
100] 100]
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17970, 17930, 17950. 17970, 18000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17970, 17930, 17950, 17970, 18000
y (MHz) Z y (MH2)
Site £ 03CHI5-HY Site £ 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL Condition

: AV6_54 3m 9120D_02294_230630 VERTICAL

17.7G
~18G

Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2440MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2023.08.17

PERK 74

P
e Mﬂmww,«»wmmw

5000, 5000, 10000, 12000, 4000, 6000, 18000
Frequency (Hz)

+03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 HORIZONTAL

evel @BuVim)

Date: 2023.08-17

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

504
40
304
200
100

0 PR PP an T e—

A ol

000

Condition

5000,

000, 10000 12000, 14000,
Freaquency (MHz)
03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

6000, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2440MHz

Horizontal

Vertical

17.7G
~18G
Avg

soq) AVG 54 so0) AVG 54
g
T T T AR T T T e T T e T T T T T T T T T TV
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
o e
" "
]
ooq) AVG, 54 ool AVG 54
P g
An.o‘w/k<\b'—//““«“‘”—’/”\\ 40.0f I e e e e B e S |
h
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D13 of D121



samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical

Peak

A (@Buvim) Date: 2023.08-17 evel(Buvim) Date: 2023.08-17
1300 1300
1200 1200
1109 o)
1000 1000
900 904
09 PEAK 74 # PEAK 74
700 700
609 P e ave ol
500 - 504
h e el Ve S WMWMW’MMM
00f s 400
300 304
200 200
109 100
000 000, 000 0000 Ta000. 4000 16000 18000 000 G000, 000 0000 42000 14000 6000 16000
Frequency (Mie) Froquency (M)
+03CHISHY 03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical

soq) AVG 54 so0) AVG 54
g
T T T AR T T T e T T e T T T T T T T T T TV
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
o e
" "
]
ooq) AVG, 54 ool AVG 54
p py
40,0 = S e . e 40, n"‘*"—/*\\‘—’/"\ B I s
h
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL Condition

: AV6_54 3m 9120D_02294_230630 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<Ant.4>

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Horizontal Fundamental

Avg.

A (@BuVim) Date: 2023.08-17 evel (@BuVim) Date: 2023.0817
1300) 1300
1200) 1200
10 0|
1000) 1000
900) 90|
s00) s00) kT
709 700]
s00) s00]
500 3 s00) e sy ottt
X -
400) 400
300 300]
209 200)
109 100)
310 2320 2340, 2360, 2380, 0. 2412 000 300, 1500, 700 1s00. 2100 2300 2500.  Z700. 3000
Frequency (Hz) Frequency (MHz)
Site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @BuVim) Date: 20230817 evel (@BuVim) Date: 2023.08-17
1300) 1300
1200) 1200
100 04|
1000) 1000
900) 90|
s00) s00)
700 700)
600 609 A6 54
500 s00]
400 e e = e
300 300]
209 200]
109 100
310 2320 2340, 2360, 280, 200, 2412 000 300, 1500, 700, 1s00. 2100 2300 2500.  Z700. 3000
Froquency (1Hz) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Vertical

Fundamental

A (@BuVim)

Date: 2023.08.17

Avg

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

o
s
500 - Bane e e o B b
o
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO T005000R 1 VoW Sec0 00es WAL Ao To000onks s Vo300 00061z SMT At
Peak
U et U
o
s
et 0.0 e e e
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal

Fundamental

Avg.

.
00 00l PEAK 74
L B e e i L L
wd
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
Peak
o
" o
w.nMM”‘l =]
s
s
Site :03CHI5-HY Site 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 91200_02294_230630 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2023.08.17

:

PEAK_BE 74

250, 2460, 2470,
Frequency (MHz)
+03CHI5-HY

+ PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL

2480, 250, 250

Left blank

Avg.

1 (@BuVim)

Date: 20230817

109

AVG_BE_54]

Site
Condition

250, 24 2470, 2a80. 2490,
)

0.
Froquency (M

+03CHI5-HY
: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE CH19 2440MHz - L
Vertical Fundamental
110.0{ 110.0| 1
i
«d
s
s
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
Peak
o P i U
i
600 600 VG 54
g
1 ELY | Smm——— B e =
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2023.08.17

PEAK_BE 74

250, 2460, 2470, 2480,
Frequency (MHz)
+03CHI5-HY

+PEAK_BE_74 3m 9120b_02294_230630 VERTICAL

250, 250

Left blank

Avg.

1 (@BuVim)

Date: 20230817

109

AVG_BE_54]

430

Site
Condition

250, 2460, 2470, 2a80.
Froquency (1Hz)

+03CHI5-HY
: AV6_BE_54 3m 9120D_02294_230630 VERTICAL

290,

2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D21 of D121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

) @Buvim) Date: 2023.08-17 evel (dBavim) Date: 2023.08-17
1300 1304)
1200 1200) T
1100 1100
1000 1004
909) 904
00 PEAK BE |74 w09 PERK T4
700 704
500 R 60|
P DR S ettt it s0q] s ot 5 bt sttt =]
0
400 00
300 300
200 200
100 100
470 247 2475, 2477, 2ATS. 7461, 2463, 2405 D4UT. ZADS. 7491, 2490 2495 2497 2500 G0 w00 900 700 a0 zion 2300 2600 200, 000
Frequency (Hie) Frequency (MHa)
ite $03CHIS-HY 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
) @Buvim) Date: 2023.08-17 evel (dBavim) Date: 2023.08-17
1300 1304)
1200 1200) .
1100 A\ 110.|
1000 Y 1004
p” \
809 Y 809
700 700
o) \ A6 B 5] 600l )
500 504
o e A N R A | ——
100 o7 N N NS ST
300 304
200 20|
100 104
470 247 2475, 2477, ZATS. ZAGN. 2463 2405 2ANT. ZATS. 7491 249 2495 20T 2500 G0 00 900 ob 900 Zi00 2300 2600 200, 00
Froquency (HHe) Froquency (MHa)
site $03CHIS-HY site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_02294_230630 HORTZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D22 of D121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

A (@BuVim) Date: 2023.08-17 ovel (dBuVim) Date: 2023.0817
1300) 1300
1200) 1200
10 0| 1
1000) 1000
900) 90|
809 PEAK_BE |74 09 PERK 74
709 \ 700]
WM S o
500 chrmtine] s00)
400) 400
300 300]
209 200)
109 100)
470 2473, 2475, 2477 2479, 2461, 2480, 2485 2407. 2489, 2491, 2493, 2495 2497 2500 000 300, 1500, 700, 1s00. 2100, 2300, 00, 2700, 3000
Frequency (MHz) Frequency (MHz)
ite +03CHI5-HY 03CHI5-HY
Condition +PEAK_BE_74 3m 9120b_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @Buvim) Date: 20230817 ovel (dBuVim) Date: 2023.08-17
1300) 1300
1200) 1200
1100) 00| 1
1000) A\ 1000
\ Y
900) \ 90|
s00) s00)
o \ o
snnJJj ] 500
S (L.
400 200} — e
300 300]
209 200]
109 100
470 2473, 2475, 2477. 2479 2481, 2483, 2485 2407 2489, 2491, 2493 2495 2497 2500 000 300 1500, 1700, 1%00. 2100 2300, 00, 2700, 3000
Frequency (1Hz) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition * AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto + RBW:1000.000KHz VBW:2.700KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO0 2402MHz

Horizontal Vertical

1 (@Buvim) Date: 20230817

o aBavim) Dates 20230817
1300 1300
1200 1200
1100 1100
1000 1000
s00) 900
209 PEAK 74 809 PERK 74
700 704
500 yoe 60 e
509 P ——_ 509 P —
3 - EE R ) S R
o nd ™ Py vt 2
200 209
200 209
100 100
00 o000 T 7 N ) 300 D R T T 7 R T T
freauency () frequency (1)
Site :03CH15-HY Site :03CHI5-HY
Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL

Condition PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D24 of D121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal

Vertical

17.7G
~18G

Avg

Frequency (MHz)
Site $03CHIS-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

ooy [ i —
o0q) AVG 54 600 AVG 54
g
T T T R A TS S B S S RS VT T T TR B T R T S T e
Condition : AV6_54 3m 9120D0_02294_230630 HORIZONTAL Condition /AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
o
g
o00) AVG 54 600 AVG 54
40, D"WW\H‘//\ 40. n“""/ﬁ\““/ﬁ\wf\
]
R R T T S R T AR 0 AR R 0o

7700 17730 17750, 17770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17970, 13000
2 2

Site
Condition

requency (MHz)
03CHI5-HY
AV6_54 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D25 of D121



samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2023.08-17
1300)

1200)

10

1000)

900)

809 PERK 74
709

s00) e
s09) > e

R — K

o e

300

209

109

000 5000, 5000, 10000, 12000, 4000, 6000, 18000
Frequency (Hz)

ite +03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL

evel @BuVim)

Date: 2023.08-17

PERK 74

Al
P e e T

000

Condition

5000, 5000, 70000, 12000, 4000, 6000, 18000
Frequency (MiHz)

03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal

Vertical

17.7G
~18G

Avg

Frequency (MHz)
Site $03CHIS-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

ooy [ i —
o0q) AVG 54 600 AVG 54
g
T T T R A TS S B S S RS VT T T TR B T R T S T e
Condition : AV6_54 3m 9120D0_02294_230630 HORIZONTAL Condition /AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
o
g
o00) AVG 54 600 AVG 54
w w
]
R R T T S R T AR 0 AR R 0o

7700 17730 17750, 17770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17970, 13000
2 2

Site
Condition

requency (MHz)
03CHI5-HY
AV6_54 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D27 of D121



samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical

Peak

- bat: 20230847 J— vaes 023,087
1300 1300
1200 1200
09 o
1000 1000
sud s09
209 PEAK 74 800 PEAK 74
700 700
609 ) 609 A gl
500 L T 509 RS "
o e itas e 1 A
Py —— 10
300 l 200
200 \ 200
109 ‘ 100
o Gooe oo, foobs, a0, fadgneoon. o000 w00 Gooo a0 ooo. a0 Tauee 760008000
roauency iz Freauency (i)
ite :03CH15-HY 03CHI5-HY
Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D28 of D121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal

Vertical

) (BuVim) Date: 20230817

14470 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14457, 14439, 14491, 14493, 14495 14457, 14500
Frequency (MHz)
site +03CHI5-+

vel 48y

Date: 20230817

1300
1200
o
1000
904
S0
700
60

AVG[58

s00]

e e

300)
200)
100

14470 14473, 14475, 14477 14479, 14451, 14453, 14455, 14457, 14489, 14491, 14493, 14495, 14497, 14500

Frequency (MHz)

17.7G
~18G

Avg

Frequency (MHz)
Site $03CHIS-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

HY 03CHI5-HY
Condition : AV6_54 3m 9120D0_02294_230630 HORIZONTAL Condition /AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
o
g
609 AVG 54| 609 AVG[54]
40, DVA‘MV"\ An.n\"/\wr&\’”’/ﬂM\k
]
R R T T S R T AR 0 AR R 0o

7700 17730 17750, 17770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17970, 13000
2 2

Site
Condition

requency (MHz)
03CHI5-HY
AV6_54 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

<2Mbps>
<Ant.3>

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

- |
s
50.0) ; s0.0) T T e
o
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL

RO T005000R 1 VoW Sec0 00es St Ao To00 000k Vo300 0008tz Sty

Peak
.
s00) 600 VG 54
a
”“j 40,0 S S N AN S e

s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition 1 AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Vertical

Fundamental

Avg

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o
s L
s ] .
o
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO T005000R 1 VoW Sec0 00es WAL Ao To000onks s Vo300 00061z SMT At
Peak
.
50| IJ 50.0|
1 = 4000 RN e T
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal

Fundamental

vel (0B

) Date: 2023.08.47

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

"
00 00l PEAK 74
0.0/ ) 60|
- — R U A AV DU UUASON Rt S
"
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
10,0/ 10.0| H
%00 f 90.|
500 s lk\ 50| — —
o I N B ——t
Site :03CHI5-HY Site 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 91200_02294_230630 HORIZONTAL
RBW:1000.000KHz VBW:L000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2023.08.17

PEAK_BE 74

250, 2460, 2470,
Frequency (MHz)
+03CHI5-HY

+PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2480, 490, 250

Left blank

Avg.

1 (@BuVim)

Date: 20230817

109

AVG_BE_54,

Site
Condition

2450, 260, 2470, 2480, 2490,
Froquency (Hz)

£ 03CHIS-HY

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

i
«d
500 A 000 tas b v A Aot s St
s
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO 00D 000K2 VoW SO0 Co0Ks s WA RO T000 000K VoW 2003 000K6 1 SWTALT0
Peak
e
700/ 1 70.0|
0o 600 AVG_54]
g
ELL | Em— et E e R R ]
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D34

of D121



samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2023.08.17

PEAK_BE 74

250, 2460, 2470, 2480,
Frequency (MHz)

+03CHI5-HY

+PEAK_BE_74 3m 9120b_02294_230630 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

250, 250

Left blank

Avg.

1 (@BuVim)

Date: 20230817

1300
1200
1100
1000

509

500
709
500
500

AVG_BE_54,
400) ==
300
209
109
430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (Hz)
Site £ 03CHIS-HY
Condition

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal Fundamental

90,0 \ 0.0
209 PEAK_BE |74 800 PEAK 74
500 LRSS R PO AR PN S | 0.0, e b oot bt gt skt
:03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 2023.08.17 vl (duvim) Date: 2023.08.17
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1100 o)
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o a T T T T s e T e s w0 L T/ - - e Y
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Site :03CH15-HY Site. :03CHI5-HY
Condition 1 AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz
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Avg.
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R TR T
e e
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO T005000R 1 VoW Sec0 00es WAL Ao To000onks s Vo300 00061z SMT At
Peak
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o o :
od wod
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. o
s g
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Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal Vertical

A (@BuVim) Date: 2023.08-17

evel (dBuvim) Date: 2023.08-17
1300 1300
1200 1200
1109 o)
1000 1000
900 904
09 PEAK 74 # PEAK 74
700 700
500 0
e el ave o4l
50.0) 50| TR
i Sy —— SV v e
ryme— 400
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200 200
109 100
000 000, 000 10000, T2000. 14000, T6000. 18000 000 G000, 000 0000 42000 14000, 6000, 18000
Frequency (MHz) Freaquency (MHz)
+03CHISHY 03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal

Vertical

1 (@Buvim)

Date: 2023-08-17

AVG[54

4470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14480, 14401, 14403, 14495 14497, 14
Freque i)

el (0B

Date: 20230817

17.7G
~18G
Avg

Site
Condition

¥ ()

£ 03CHIS-HY
+ AV6_54 3m 9120D_02294_230630 HORTZONTAL

470 TAATI. VAT, VAT, T4ATS. TA4TA. TAAE3. 14AT5. 4457, TA480. 1440 14493, 14435, TAATT. 14500
aquency (iz) Frequency (MH)
Site : 03CH15-HY Site. : 03CHI5-HY
Condition + AV6_54 3m 91200_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
) @By Date: 2023.08.17 el @By Date: 2023.08.47

1300 1300)
1200 1200
1100 1100
1000 1004

a0 904

s00) 800

700 700

60.0) AVG 54| 60| AVG 54}
50l 504

it S B L 1 o S ] B
300 304
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100 100

7700 17730, 7750, 77770, 17790, 17810, 17830, 17450, 17870, 17890, 17910, 17930, 17950, 17970, 180

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950. 17970, 15000
Frea @)

Site
Condition

03CHI5HY
AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal Vertical

A (@Buvim) Date: 2023.08.17 evel (BuVim) Date: 2023.08.17
1300 1300
1200 1200
1109 o)
1000 1000
900 904
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700 700
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Frequency (MHz) Freaquency (MHz)
+03CHISHY 03CHISHY
Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal

Vertical

1 (@Buvim)

Date: 2023-08-17

AVG[54

4470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14480, 14401, 14403, 14495 14497, 14
Freque i)

el (0B

Date: 20230817

17.7G
~18G
Avg

Site
Condition

¥ ()

£ 03CHIS-HY
+ AV6_54 3m 9120D_02294_230630 HORTZONTAL

14470 14475, 14475, 144T7. 14479, 14481, 14483, 14485, 14457, 14450, 14491, 14493, 14495, 14497 14500
requency (MHz) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL

1 (@Buvim) Date: 2023.08-17 el (dBuVim) Date: 20230847
1300) 1300
1200) 1200
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200 200]
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7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950. 17970, 15000
Frea @)

Site
Condition

03CHI5HY
AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal

Vertical
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+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal

Vertical

17.7G
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Frequency (1H) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
1 (@Buvim) Date: 2023.08-17 el (9B Date: 20230817
1300) 1300
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1109 g
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900 900
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¥ () Frea @)
Site £ 03CHIS-HY Site 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

Emission above 18GHz

2.4GHz BLE (SHF @ 3m)

BLE 2.4GHz 2400~2483.5MHz

BLE SHF
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Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

Emission below 1GHz

2.4GHz BLE (LF)

BLE 2.4GHz 2400~2483.5MHz

BLE LF

Horizontal Vertical

1 (@Buvim) Date: 20230818 el (gBuVim) Date: 20230818
743 743
s8] 685
629) 629)
574 = 574 -
514 s1.4)
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s00f—1 aoof—1

243 . s PR ¢
204 2u4
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29| i} WWMW 24| i
e i i
[ PR e alll
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51| sl
om0 e @0 S w6 7o s s 0 T I S )
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Condition + QP 3m 15BTLO6_230318_16 HORTZONTAL Condition QP 3m 15BTLO6_230318_16 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D45 of D121
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

<Ant.4>

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Horizontal

Fundamental

A (@BuVim)

Date: 2023.08.17

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

110.0| £ 10.0|
o
s
s I
o
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL

RO T005000R 1 VoW Sec0 00es St Ao To00 000k Vo300 0008tz Sty

Peak
.
s00) 600 VG 54
50.0| J 50|
B A A e e e s

s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition 1 AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

coim N . R
o
-l
. . |
-
ey i
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
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o
ooy o )
o .
_J o A O O B s o
o
ey i
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
i i bt

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

v gBuvim) Date: 2023.08.47 ) Buvim) Date: 20230847
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Frequency (Miz) Freauency (MHa)
site +03CHI5-HY site 03CHIS-HY
Condition < PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vel (gBuVim) Date: 2023.08:47 ) Buvim) Dote: 2025.0847
1300 1304
1200 1200 :
1100 100
1009 1004
900 904
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700 | 704
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100 100
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Condition + AVG_BE_54 3m 91200_02294_230630 HORTZONTAL Condition

AV6_54 3m 91200_02294_230630 HORIZONTAL
RBW:1000.000KHz VBW:L000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No

. FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2023.08.17

PEAK BE 74
o4 \
Y
\\w/
PO R pwSw

410 2420,

e
Condition

230, 240 2450 2460, 2470, 2480, 2490, 0
i

requency (MHz)

+03CHI5-HY

+PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 20230817

AVG_BE 54,

—

'

A0 2420,

Site
Condition

2430, 2440, 240 2460 2470 2480 2490 2500
Frequency (Hz)

£ 03CHIS-HY
: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o
s
- it L Y VO (RPN W Y o i
o
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO T005000R 1 VoW Sec0 00es WAL Ao To000onks s Vo300 00061z SMT At
Peak
.
a
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 2023.08.17
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1000
900
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700
500
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400)
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410 2420,

e
Condition

230, 2440, 2450 2460, 2470. 2480, 490, 2500
Frequency (MHz)

+03CHI5-HY

+PEAK_BE_74 3m 9120b_02294_230630 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 20230817

1300
1200
1100
1000
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500
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500
500
400
309
200

109

AVG_BE 54,

A0 2420,
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Condition

0. 240, 2450
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: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

ency (MHz)

260 2470 2460 2490, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal

Fundamental

Avg.
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o o
o s
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s "
R TR T
e e
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RO T005000R 1 VoW Sec0 00es St Ao To00 000k Vo300 0008tz Sty
Peak
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o o .
1109 N ol
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w01 A\
70.0) \ 700)
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Condition 1 AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR380307B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE CH39 2480MHz
Vertical Fundamental
100.0| \\ 100.0|
i \
«d
50.0f w*«""*”""/ B e STPRNEY NIPR SRR AR P | 50.0|
s
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO T005000R 1 VoW Sec0 00es WAL RO T000 000K VoW 2003 000K6 1 SWTALT0
Peak
1100/ 110.0f 1
10 /a
e /
mJF_/ s0q]
40.0] R NS Y S S — | 00 B IR e e e e |
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
NI ROWELOOD 00K VoW Dooks WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307B

2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal Vertical

A (@BuVim) Date: 2023.08-17

p— vate: 2023.08.17
1300 1300
1200 1200
10g 10
1000 1000
s00) s0q)
209 PEAK 74 800 PEAK 74
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50 e s00) P p—
| e P B N e
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Peak

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No.

: FR380307B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal

Vertical

17.7G
~18G
Avg

oo
-
600 VG 54 600 VG 54
N
]
Site : 03CH15-HY Site. : 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
60.0) AVG 54| 60| AVG 54}
W= w————————
Site 2 03CHI5-HY Site. 03CHI5-HY
Condition : AV6_54 3m 91200_02294_230630 HORIZONTAL

Condition AV6_54 3m 9120D_02294_230630 VERTICAL
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Report No.
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Emission above 18GHz
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2.4GHz BLE (LF)

BLE 2.4GHz 2400~2483.5MHz

BLE LF

Horizontal Vertical

1 (@Buvim) Date: 20230818 el (gBuVim) Date: 20230818
743 743

s8] 685

629) 629)

574 = 574 -
514 s1.4)

4511 571

s00f—1 aoof—1

343 5 5 343} 5 e

S A .
2 il M 2| M
araf Yl 74

e, .
i wa
- iy

00 0. 300 400 S0 600 700 800 900 1o 0 100 200 300, 400 500 600 700 800 900 1000
Frequency (1H2) Frequency (MHz)
Site :03CHI5-HY Site +03CHI5-HY

Condition + QP 3m 15BTLO6_230318_16 HORTZONTAL Condition QP 3m 15BTLO6_230318_16 VERTICAL

QP/
Peak
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Report No.

: FR380307B
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Report No.

: FR380307B
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Report No.

: FR380307B
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Report No. : FR380307B
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2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)
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